
RIDGID 14 in. (355 mm) BAND SAW 

MODEL NO. BS14002

REPAIR SHEET



2

Repair Parts
Parts List for RIDGID 14 in. Band Saw

Model No. BS14002
RIDGID parts are available on-line at www.ridgidparts.com

Figure A

0°
15° 30°

10°
45°



3

PARTS LIST FOR FIGURE A

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 

        1       823558                DUST CHUTE ...................................................1
        2       826536                CATCH KNOB...................................................2
        3       813163-12           LOCK WASHER (M8)........................................ 4
        4       827589                STUD LATCH....................................................2
        5       823771                SCREW (M6 X 1-8 PAN HEAD LOCK).............. 2
        6       826634-1             LOWER WHEEL COVER .................................. 1
        7       817357                PAN HEAD SCREW (M4 X 16-8)....................... 2
        8       823552-1             COVER UPPER FRONT.................................... 1
        9       823542              † SAW BLADE .....................................................1
      10       823556                LOWER WHEEL................................................1
      11       823753                HEX HEAD SCREW (LH M8 X 1.25-20) ............ 1
      12       821063-4           * WASHER (M8)...................................................1
      13       823595                TIRE .................................................................. 2
      14       823763                HEX NUT (M12 X 1.25) ..................................... 1
      15       823762                BALL BEARING ................................................2
      16       823761                RETAINING RING .............................................2
      17       823550                UPPER WHEEL ................................................1
      18       816069                SCREW (#6 X 5/8 PAN HEAD) ......................... 2
      19       823760                WASHER...........................................................2
      20       823600                REAR BLADE GUARD ...................................... 1
      21       823597                UPPER HINGE..................................................1
      22       823756                STUD ................................................................ 2
      23       820237-7           * WASHER (M5)...................................................2
      24       813313-5             SCREW (M5 X 0.8-6 PAN HEAD)...................... 5
      25       823751                BOLT (M10 X 1.5-15 SPECIAL) ........................ 2
      26       813313                PAN HEAD SCREW (M5 X 0.8-12) ................... 5
      27       823583                DOOR CATCH ..................................................2
      28       AC1000             † SWITCH KEY....................................................1

      29       826123                LOCKING SWITCH...........................................1
      30       823758-10           BACK UPPER COVER...................................... 1
      31       813313              * PAN HEAD SCREW (M5 X 0.8-12).................... 2
      32       813314-8           * LOCK WASHER (M5)........................................ 4
      33       823546                SWITCH PLATE ................................................1
      34       826394                SWITCH BOX ...................................................1
      35       823563-1             POWER CORD .................................................1
      36       823543-1             MOTOR CORD .................................................1
      37       813512-1           * WASHER (M16) ................................................2
      38       821732-1             HEX HEAD SCREW (M16 X 2.0-55).................. 1
      39       823545                UPPER FRAME ARM........................................ 1
      40       823575-2             GUIDE POST ....................................................1
      41       826533                KNOB................................................................ 1
      42       821750-1             SOC. CUP SCREW (M10 X 1.5-10) .................. 1
      43       823743                SPRING ............................................................1
      44       823742                STEEL BALL .....................................................1
      45       820249-4             HEX HEAD SCREW (M6 X 1.0-16).................... 1
      46       823954                SOC. SET SCREW (M8 X 1.25-40) ................... 4
      47       823573                MICRO ADJUST NUT....................................... 4
      48       823596                UPPER BLADE GUARD.................................... 1
      49       820238-4           * WASHER (M6)...................................................6
      50       813307-3             HEX HEAD SCREW (M6 X 1.0-10).................... 2
      51       823744-3             THUMB SCREW (M6-16).................................. 2
      52       823601                POST SUPPORT BRACKET............................. 1
      53       820722-10           BALL BEARING ................................................2
      54       823574                UPPER SLEEVE SPACER................................. 2
      55       823746                PAN HEAD SCREW (M6 X 1-12)....................... 2
      56       823745                UPPER SUPPORT BRACKET .......................... 1

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 

Repair Parts
Parts List for RIDGID 14 in. Band Saw

Model No. BS14002
RIDGID parts are available on-line at www.ridgidparts.com

* Standard hardware item. May be purchased locally.
† Stock Item - May be secured through the Hardware Department of most Home Depot Stores.



4

PARTS LIST FOR FIGURE A

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 

      57       823572                 GUIDE BLOCK .................................................4
      58       823744-2              THUMB SCREW (M6-12) ................................. 4
      59       821388-2           * HEX HEAD SCREW (M6 X 1.0-20) ................... 2
      60       823779                 LOWER BRACKET SUPPORT ......................... 1
      61       813314-8           * LOCK WASHER (M5) ....................................... 1
      62       816755-10            PAN CROSS SCREW (M5 X 0.8-9) .................. 1
      63       823588                 LOWER BLADE GUARD .................................. 1
      64       826538                 LOWER BRACKET SUPPORT POST............... 1
      65       823750-1              LOWER WHEEL BLADE GUARD ..................... 1
      66       824283                 UPPER SHAFT/HINGE WHEEL ASM............... 1
      67       826534                 BLADE ADJUSTING KNOB.............................. 1
      68       826535                 LOCK KNOB ....................................................1
      69       823570                 WING NUT .......................................................1
      70       826627                 COIL SPRING...................................................1
      71       826630                 INDICATOR ......................................................1
      72       823755                 SQUARE NUT ..................................................1
      73       823559                 SAW TABLE......................................................1
      74       823579                 TABLE PIN........................................................1
      75       823769                 HEX HEAD SCREW (M10 X 1.5-55) ................. 2
      76       823565                 TRUNNION SHOE CLAMP .............................. 2
      77       823586                 TRUNNION.......................................................2
      78       823768                 SCREW W/ WASHER (M6 X 1-12) ................... 6
      79       813164-6           * HEX NUT (M5 X 0.8) ......................................... 2
      80       826664                 BEVEL SCALE..................................................1
      81       818470-5              FLAT HEAD SCREW (M5 X 0.8-15) .................. 2
      82       813249-76            SPRING PIN .....................................................1
      83       080030001542     TABLE INSERT (PLASTIC)................................ 1
      84       823587                 TRUNNION SUPPORT BRACKET ................... 1
      85       813163-12            SPRING WASHER (M8).................................... 2

      86       813310-9           * HEX HEAD SCREW (M8 X 1.25-35) ................. 3
      87       813310-4           * HEX HEAD SCREW (M8 X 1.25-80) ................. 1
      88       813364-8           * HEX NUT (M8) ..................................................1
      89       826626                 BEVEL SCALE INDICATOR.............................. 1
      90       823741                 PIN ................................................................... 4
      91       823555                 WHEEL BRUSH................................................1
      92       826532                 LOCK KNOB ....................................................2
      93       817393-5              V BELT A40 ......................................................1
      94       823585                 PULLEY............................................................1
      95       817391-1              SET SCREW (M6 X 1.0-10) .............................. 1
      96       816782                 RETAINING RING .............................................1
      97       817530                 BALL BEARING................................................2
      98       823554-1              BASE ................................................................ 1
      99       821063-4           * WASHER (M8) ..................................................1
    100       821733-152          ROLL PIN .........................................................1
    101       818470-3              FLAT HEAD SCREW (M5 X 0.8-10) .................. 4
    102       823598                 LOWER HINGE.................................................1
    103       813164-12         * NUT (M16) ........................................................1
    104       823584                 LOWER WHEEL SHAFT................................... 1
    105       819188                 KEY (5 mm x 20 mm) ....................................... 2
    106       828928-100          LOWER WHEEL COLLAR ................................ 1
    107       820237-1              SPRING WASHER (M5).................................... 1
    108       983000-292          OPERATOR'S MANUAL ................................... 1
    109       826516-111          HAND STOP WARNING LABEL....................... 2
    110       828805                 WARNING LABEL ............................................1
    111       826507                 RIDGID LABEL .................................................1
    112       826779                 INSTRUCTION LABEL ..................................... 1
    113       826516                 WARNING LABEL ............................................1
    114       828807-1              MODEL NAME PLATE...................................... 1

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 

Repair Parts
Parts List for RIDGID 14 in. Band Saw

Model No. BS14002
RIDGID parts are available on-line at www.ridgidparts.com

* Standard hardware item. May be purchased locally.
† Stock Item - May be secured through the Hardware Department of most Home Depot Stores.



5

R
ep

air P
arts

P
arts List fo

r R
ID

G
ID

 14 in. B
and

 S
aw

M
o

d
el N

o
. B

S
14002

R
ID

G
ID

 p
arts are availab

le on-line at w
w

w
.rid

gid
p

arts.com

Fig
ure B



6

Repair Parts
Parts List for RIDGID 14 in. Band Saw

Model No. BS14002
RIDGID parts are available on-line at www.ridgidparts.com

* Standard hardware item. May be purchased locally.
† Stock Item - May be secured through the Hardware Department of most Home Depot Stores.

PARTS LIST FOR FIGURE B

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 

        1       823592-1              PULLEY COVER...............................................1
        2       826530                 BLADE HANGER..............................................2
        3       826632              * PAN HEAD SCREW (M4 X 0.7-10) ................... 4
        4       824026-4           * HEX NUT (M4 X 0.7) ......................................... 4
        5       813314-5           * LOCK WASHER (4 mm) ................................... 4
        6       813313                 PAN HEAD SCREW (M5 X 0.8-12) ................... 4
        7       820237-1           * WASHER (M5) ..................................................8
        8       823599-3              STAND TOP......................................................1
        9       813164-6           * HEX NUT (M5) ..................................................2
      10       823593-1              SUPPORT PLATE.............................................1
      11       821063-2           * WASHER (M8) ..................................................40
      12       813303-7           * LOCK WASHER (M8) ....................................... 40
      13       813364-8           * HEX NUT (M8) ..................................................40
      14       823773-1              LEG .................................................................. 4
      15       823590-1              LONG LEG BRACE .......................................... 2
      16       823589-1              SHORT LEG BRACE ........................................ 2
      17       118615              * HEX NUT (3/8-16).............................................8
      18       803835-1              LEVELING FOOT..............................................4

      19       823776                 CARRIAGE BOLT (M8 X 1.25-16)..................... 40
      20       823577-3              MOTOR SUPPORT .......................................... 1
      21       817357                 PAN HEAD SCREW (M4 X 16).......................... 2
      22       823747                 RUBBER GROMMET ....................................... 4
      23       813310-9           * HEX HEAD SCREW (M8 X 1.25-35) ................. 4
      24       828848                 MOTOR ............................................................1
      25       819188                 KEY (5 mm X 20 mm) ....................................... 1
      26       828862                 MOTOR PULLEY..............................................1
      27       817391-1              SET SCREW (M6 X 1.0-10) .............................. 1
      28       823576                 PAD .................................................................. 1
      29       823591-1              INNER PULLEY COVER................................... 1
      30       817357              * PAN HEAD SCREW (M4 X 16-8) ...................... 1
      31       813317-6              HEX KEY (3 mm) ..............................................1
      32       813317-8              HEX KEY (5 mm) ..............................................1
      33       823774-3              STAND TOP ASSEMBLY.................................. 1
      34       828847                 MOTOR DATA LABEL....................................... 1
                 983000292           OPERATOR'S MANUAL
                 983000292R         REPAIR SHEET (REV:01)
                 12-10-04               

   Key          Part                                                                                          
     No.           Number                      Description                                   Quan. 


